905A LIJADORA PARTS LIST

PARTS No. |CODE ITEM Qry. PRICE
1 2880148 Body 1
2 170512 Set Screw (M5X12) 4
3 28814E Regulator 1
4 KS07 O-Ring (KS-7) 2
5 3712 Wave Washer (WW-12) 1
6 KS02 O-Ring (KS-2) 1
7 28811 Valve 1
8 28827B Valve Spring 1
9 420318 Needle Pin (¢3X17.8) 1
10 298201 Valve Lever 1
11 410320 Spring Pin (¢3X20) 1
13 28841 PS-Adapter 1

23 110308 Screw (M3X8) 2
25 291113 Body Cover 1
29 130512 Screw (M5X12) 1
30 3805 Conical Washer (M5) 1
31 620022 Bearing (620022) 1
32 288062 U-Bearing Case 1
33 288082 U-Side Plate 1
34 28802D Cylinder 1
35 KS04 O-Ring (KS-4) 1
36 410304 Spring Pin (¢3X4) 1
37 28803 Rotor 1
38 28804 Vane 4
39 28805 Rotor Shaft 1
40 288082 L-Side Plate 1
41 288072 L-Bearing Case 1
42 620122 Bearing (620122) 1
43 R60 Snap Ring (R-60) 1
44 2883612 Shaft Head 1
45 180625 Cap Screw (M6X25) 1
46 202072 Retainer Bolt 1
47 6201DD Bearing (6201DD) 1
48 288363 Felt Ring (26) 1
49 2883622 Retaining Plate 1
50 130408 Screw (M4X8) 2
51 288373 Pad Retainer 1
52-2 28869LA Pad (5X11 TLP-A) wv 1
52-3 28869MA Pad (5X11 TMP-A)
57 25804 Vane Spring 4
58 28849 Gird Ring 1
59 288203 Grip Cover 1
60 288464 Silencer Packing 1
62 288463 Silencer 1

(Specifications mav be chanaed without notice.)

Pol. Ind. Eitua n°52 Pab.5A - 48240 Berriz (Bizkaia)
AIRJALDE Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es




